H3 CONTENTS

HUZEEH / TABLE FRAME . ... ...t 1
FEEIHIH / TRANSMISSION MECHANISM. ..ot 3
JEJHIHLAE/ PRESSER FOOT MECHANISM........oiiiiiiiiiie e 5
HJJHLR / CENTER KNIFE SYSTEM... ..ottt 7
HEBRE /STACKER ...t 9
BIOGIEATAT/ LASER PARTS. ...t 11
BUSLFEAE / SEWING MECHINE HEAD.......ooiiiiie et 13
FMALE / COVER CONNECTION PARTS.....ooiiiteecii e 15
F LB W20/ MOTOR DRIVER PARTS.....oviiii e 17
A B AT/ ASSIST EQUIPMENT PARTS....ooiiiiiiii e e, 19
HEB BRI / STACKER PARTS.....ovvniiie e e 21
IR BEAY / CONTROL PANEL ASSEMBLY ..o 23
FLFERT / CONTROL BOX....ouueiiiie e 25
FLRE IR TR, VALVES. ..o e, 27

X G WA A R ) / GRID& STRIP (OPTIONAL). ... 29



EB T TEEL
SETTING MACHINE

AUTOMATIC PLACKET

TABLE FRAME

HLAR BB

Groupl




—. MLZEE M / TABLE FRAME

gf SAqu:C%DE 4 B NAME OF PARTS QT%

1 4073230000 DI SRS Framework unit 1
2 40731001 ke Food pad 4
3 40730001 ity Air gun 1
4 40711001 il ik Drawer 1
5 40730004 R R Power switch 1
6 40730072 [AHEBIPS Foot switch 1
7 140730005 (s Sensor 1
8 40732359 A PRV A g 4 Right limiting rubber stoper 1
9 40732359 7o BRAAG BT Left limiting rubber stoper 1
10 200061 IR A Electric box 1
11 |4073000300 YRR ZS L A Air supply preessing group 1
12 4073000400 RS P 1) 40 4 Blowing electromagnetic valve parts 1
13 40730005 (LI Sensor 1
14 40730053 (RS RS Sensor parts 1
15 40730013 P 1R 2H A Electromagnetic valve parts 1
16  [40730013 FEL R 1) 4 A Electromagnetic valve parts 1
17 140730005 (s Sensor 1
18 |40732339 AR Cover plate 1
19  [4073236600 R VAR 2 Double knives steel plate 1
20 40732338 AR — Cover plate 1
21  |40732340 AR = Cover plate 1
22 |407S04001 + UK ISET M4x16 Countersunk screw M4x16 39
23 40719301 EJ] Fixed knife 2
24 [S04042 BRET M2x5 Countersunk screw M2x5 2
25 40736041 WA A S Blowing nipple 6
26 (61909001 AR Electric cabinet 1
27 40732007 G Pulley 4
28 [4073200800  [MIHESCR Caster wheel 4
29 805034 WA FIRET MSx15 Socket head screw M5x15 16
30 40711014 Sk 5E Plastic stopper 6

40732368 B 5E JJHR 15mm Double knive plate fixed 15mm 1

40732369 XU 5E JIAR 22mm Double knive plate fixed 22mm 1

40732370 KT RE JIB 28mm Double knive plate fixed 28mm 1
31 140732371 MY 5E JIBR 35mm Double knive plate fixed 36mm 1

40732364 XI5 JIMR 40mm Double knive plate fixed 40mm 1

40732072 A T] 58 TIMR knive plate fixed 1
32 S05051 BRET M3*6 Screw M3*6 6




B FITEEIN
AUTOMATIC PLACKET
SETTING MACHINE

bR

TRANSMISSION MECHANISM

Group2




—. A5 / TRANSMISSION MECHANISM
}jj S AfciDE B NAME OF PARTS (TT%
1 140732355 B iR Bottom action body 1
2 140709301 Tk Slipper 4
3 4070930200  |SERALAE Rail action group 2
4 140701302 Al AR [ e 4 Bearings fixed plate 2
6 4070930300  |ZZAT 411 Screwed shaft group 1
7 40733305 CER B2 Motor fixed plate 1
8 40701303 TEHR Connection board 1
9 140703301 E A Coupled axle-pin 1
10 40733001 FLAL Motor 1
11 140732356 WLk FE AT head connection short screw 2
12 140724301 47k 6000 Bearings 2
13 NO1011 M8 BB Nut M8 8
14 [W01010 M8 5 (INJE) Washer M8 8
15  [S05061 WS FISET MAx16  |Screw M4x16 16
16 [W01001 M4 )y Washer M4 22
17 |S05068 W N FIZET MSx20  [Screw M5x20 4
18 1805081 N B 24T M6x8 [Screw M6x8 4
19 40732357 B IR AT head connection long screw 2
20 [S05084 W NAIIZET M6x25  [Screw M6x25 2
21 \wo01003 M6 ) Washer M6 2
22 [S05057 NN FHIRE] M4x6 Screw M4x6 2
23 [S05063 W SFIIRAT M4x25  |Screw M4x25 6
24 407N01002 (M4 FBZEHRE Nut M4 6
25  [W01009 MS 5 Washer M5 6
26 [S05069 WNFIIZET M5x40  [Screw M5x40 2
27 |407N01001 M5 HBUERE Nut M5 2
28 [S05062 WS FIZE] MAx20  [Screw M4x20 4




£ BHREN
AUTOMATIC PLACKET
SETTING MACHINE

i lIRc

PRESSER FOOT MECHANISM

1]

Group 3




=. MR/ PRESSER FOOT MECHANISM

?o.% s AEFE)DE 2 NAME OF PARTS ET%
1 40701304 T ER IR Bottom side connection plate 2
2 1510006 VUK AN i 5O IR ET M5x6 Screw M5x6 8
3 40701305 TR %R Top side connection plate 2
4 S05068 H2ET M5x20 Screw M5x20 8
5 40703302 st Upper shaft 1
6 40701306 [ 58 B Clamp main plate 1
7 4070930400 AL Guide rail 1
9  |L02018 IRET (OP/SADM10x20 Screw M10x20 4
10 4070130700 L S HE A R Slipper connection unit 1
11 |S05064 IRET (75 411) M4x30 Screw M4x30 4
12 505058 AT (/N A MAx 10 Screw M4x10 2
13 ]40702302 T Lower shaft 1
14 40708001 ENLIR Set collar 4
15 |40730313 T IE Cylinder connection arm 2
16 40703312 GHESS Bushing 2
17 40716301 St Clamp arm 2
18 40701021 iR Bracket 2
19 40701020 AR Cover plate 2
20 40716302 A Left Clamp 1
21 S04057 WRET M4x45 Screw M4x45 4
22 40716303 i EAR Right clamp 1
23 |407S30005 e Bolt 2
24 No1o11 IARE M8 Nut MS 2
25 1407515001 FFAUP Sk % 52 R %T M8x 15 Screw M8x15 9
26 |S10008 P 7S A T 5 S R AT M4x6 Screw M4x6 2
27 |4073000900 JEJJ g Pressure regulating valve 1
28 |40722301 R e H A Mat clamp 2
29 40736009 Sk @4 Gas—type fitting ®4 4
30 140730065 S SDA25x10 Cylinder SDA25x10 2
31 Wo1009 -4l M5 Gasket M5 8
32 505035 H2ET M5x25 Screw M5x25 2
33 40703004 ] Bushing 4
34 N01012 2R M6 Nut M6 2
35 1505071 WRET (A 75 1) M6x20 Screw M6x30 2
36 40722 BRI 4% Rybber bumper 1
37 407517009 YR IRET M5x20 Screw M5x20 4
38 407517006 TS MEET M4x12 Screw M4x12 8
39 140736042 i LRk Mb Ball joint M5 2
40 [S05035 PI7S FHIRAET M5x25 Screw M5x25 2
41 40727001 i Spring 2
42 N01015 R EE M4 Nut M4 2
43 |S05061 W 7N FAIRET M4x15 Screw M4x15 2
44 W01003 S E M6 Gasket M6 2
45 40730317 P R LA Selenoit valve 1
46 |40701336 L[ E A Cylinder holder 2
47 |S05061 7S FIBRET M4x15 Screw M4x15 1



bruno
Nota
Codigo correto: 36 - 41222007


HT
s O
39
k O
R oz
— =0
" IE
m Sk
H 50
=<
—|
[
E—
w2
-
T
[
=5
et
N
_HK
..mIDn
[
—
=,
[
()

Y

Group4




P4, thJJHLKY / CENTER KNIFE SYSTEM

75 NO. -5 SAP CODE 4R NAME OF PARTS H& QY
1 4070130800 HEZE & F bk Frame connection stump 1
2 40701337 W b Body connection screw 1
3 40701338 Sy Holder 1
4 40703305 |RELEER Bushing ]
5 B03005 IR K Ball bearing 1
6 40702309 T Action shaft 1
7 407830027 |igk Screw bolt 1
8 40709009 e Actuator 1
9 40703337 B Spring set 1
10 40708009 Sl Washer 5
1 10703021 |£f Bushing 3
12 40702017 i Shaft 1
14 40705008 FF Lever 1
15 40733004 TN Center knife motor 1
16 40701311 BUEEGE JE B Front piston connection plate 1
17 $05087 BN FIIBAT M5x12  |Screw M5x12 1
18 40705007 HEFF Drive link 1
19 40709308 ] Center knife stump 1
20 40710002 T Eccentric wheel 1
21 509002 B 5 AT M6x6 Screw M6x6 2
22 40729308 WRAT e Fixed screw 1
23 40729307 WiC S HE AT R Fixed screw 1
24 $05072 BN FIIAT M6x30  [Screw M6x30 1
25 4073004000 ST SDA12x5d Cylinder SDA12x5d 1
26 40730039 AT SDA16x15d Cylinder SDA16x15d 1
21 505035 WA FAEZET M5x25  [Screw M5x25 1
28 $05061 WoNFIIET MAx16  [Screw M4x16 1
29 S05034 WA M5x12  |Screw M5x12 3
31 40730005 BEITR Sensor 1
32 40727006 EiiES Spring 1
33 40702312 i) Short shaft 1
34 40722007 B Rubber sleeve 1
35 40701401 ST Tk Double knife fixed plate 2
36 40719302 )% 7] Wide center knife 2
37 40729301 TIE R Blade connection plate 1
38 505128 25T M3x8 Screw M3x8 2
40 41222007 WL Ao7 A B e Limiting stopper rubber 1
41 40730005 RPN Sensor 1
42 N01012 IR RE M6 Nut M6 1
43 40703310 ESNE) Copper bush 2
44 S05055 W NATIZAT M3x25  [Screw M3x25 2
45 40730039 Sk 04 Gas—type fitting @4 4
46 40703015 RS Copper bush 1
47 40701402 fi 7€ Hhe Fixed block 2
48 S05119 IRE] M4x25 Screw M4x25 2
49 40701403 il Block slice 2
50 S09042 W2ET M3x4 Screw M3x4 8
51 S05129 W2ET M5x18 Screw M5x18 1




8

Groupb

HeB A

STACKER

R HITEEGH
AUTOMATIC PLACKET
SETTING MACHINE

9




Ti. HES28 / STACKER

o - ” .
NO. SAP CODE A NAME OF PATS OTY
1 4070137300 HE R B AR AL Frame connection board unit 1
2 4070136900  [PIAISCARALAE Center frame unit 1
3 14070136600 | SCHRAAT Top frame unit 1
4 |S05071 M FIERET M6x20 Screw M6x20 4
5 1S09018 PN AT i 5 8 IR AT M6x18 [Screw M6x18 4
6 140729309 HE S F 4 Frame connection shaft 1
7 [NO1010 IEREM12 Nut M12 3
8  |W01016 # M12 Washer M12 2
9 140724302 Hhr& Bearing 2
10 [L02021 AN FHIEET M10x50 Screw M10x50 1
11 40736020 £ Ik M10 Ball joint M10 1
12 40730064 ST 25x125 Cylinder 25x125 1
13 40730322 RULIERER Cylinder knives connection plate 1
14 [S05076 N FIERET M8x40 Screw M8x40 1
15 |NO1011 IR EE M8 Nut M8 1
16 [W01010 #BA M8 Washer M8 2
17 [N01009 I BE M10 Nut M10 2
18 40730063 ST 25x10 Cylinder 25x10 1
19 140729303 R Cylinder connection pins 1
20 |40703333 EAARIES Cylinder shaft bushing 1
21 4073000900 |k TAR Pressure regulating valve 1
22 |[W01001 5 M4 Washer M4 2
23 [S05058 WS FIEET M4x10 Screw M4x10 2
24 |40701309 AR e 4 Fixed frame 1
25 40736008 EEL 04 Gas-yype fitting ®4 4
26 40701374 L E e Cylinder fixed seat 2
27 407817010 T FUERIRET M5x12 Screw M5x12 8
28 40701318 D] Arm 4
29 [S09007 PN AT iy 5 8 IR AT M6x6  [Screw M6X6 1
30 4070137700 [T IS AEAIAT Adjustable frame parts unit 2
31 40730076 AT L Cloth clamp cylinder 2
32 40729310 WRAT Support bar 1
33 [W01018 #H M10 Washer M10 2
34 [S05067 WS FIEET M5x10 Screw M5x10 4
35 [S10009 P 7S 11 5 0 B AT M6x10 [Screw M6x10 6
36 40701370 HEZLIEFEAR Frame connection board 1
37 [S05034 WS FIEET M5x15 Screw M5x15 4
38  |H03006 b6 R Circlip &6 1
39 140729326 R Connection shaft 1
40 161910005 gk b4 Wire clip ¢6 4
41 407517003 +FPUEKIRET M3x4 Screw M3x4 8
42 140722036 i Rubber blanket 2

10




,//\

VA
Group 6

BOtE

VKT

LASER PARTS

2HITREIN
AUTOMATIC PLACKET
SETTING MACHINE

11




N~ OB EAIAT/ LASER PARTS

)i f SAE?;DE 42 F NAME OF PARTS gﬁf
1 40702307  |THIRHEOG [ 2 fil Top laser shaft 2
2 40701041 Pl A Clamp 3
3 40730020  [BOLAT Laser 3
4 S05061 | NFAIZET M4x15 Screw M4x15 3
5 S05063 | NFAIRET M4x25 Screw M4x25 3
6 407830033 [l S ZEAR Holder 3
7 40701126 |28 Holder 3
8 NO1012  |[IZFE M6 Nut M6 3
9 NO1009  [IZ£E M10 Nut M10 2
10 40701319  [HOGHE E Laser fixed plate 1
11 1133000900 (XU % Switch 1
12 S10008  |A/SHIEEIRET M4x6 Screw M4x6 6
13 S05058  |W/NFAIRE] M4x10 Screw M4x10 1
14 101811016 | MR%ET (i) Screw 2
15 S05061 A SHIERET M4x15 Screw M4x15 2
16 S05051  |A/NFAERET M3x6 Screw M3x6 2
17 40701376 |58 SEAL IR AN S 48 Sensor plate 1
18 40730052 [T Sensor b
19 40701377 | JJHOGAT [ Laser fixed plate 1




HLLER 1

SEWING MECHINE HEAD

SEHIREGN
AUTOMATIC PLACKET
SETTING MACHINE

13




. WIL#EH: / SEWING MECHINE HEAD

Jgo% S Af:C%ODE ey NAME OF PARTS QT%
1 N01015 PR EE M4 Nut M4 4
2 W01001 ) M4 Washer M4
3 40701351 H 246 s B cylinder raise presser unit 1
4 11226007 FOL B K it A Y electromagnet crank pin 1
5 [H05003 4 Check ring 2
6  [11203003 iE RN Sleeve 1
7 11201003 PR Al Sk Adapter 1
8 [S05038 BeSRIBET Screw 1
9 11204005 FOL B 2K A Electromagnet crank 1
10 [S05013 IRET Screw 1
11 [H5011 4 Check ring 1
12 [11202003 H 3lF6 e i 4h Presser bar lifter shaft 1
13 {11228003 ey Washer 1
14 |11222016 T Oil steal 1
15 |11203002 =i Sleeve 1
16  |40701314 BUEK TR Face plate 1
17 600833 8991DY-3SS 8991DY-3SS 1
18 300253 Ji& B AR Rear window plate 1
19  |[W01001 i Support washer 4
20 [S05061 IEET M4 x16 Screw M4 x16 4
21 |11212037 AT 4 Tie bar support 1
22 |11228002 By Washer 1
23 |112S11014 B IRET Screw 1
24 |112816011 ERIRET Sleeve screw 1
25 |112811012 AT IR EE Nut 1
26 |11204004 H g6 R i Presser bar lifter sleeve 1
27 |11412053 EULas Tie bar 1
28  |112820008 PR IRET Tic bar screw 1
29 [S05004 IRET Screw 1
30 112820009 TR I s AT WRET Presser bar lifter screw 1
31 [HO05013 4 Check ring 1
32 40726302 JEJHNE AT Presser foot linkage 1
33 [N01012 BREE M6 Nut M6 1
34 |407N01002 PR EE M4 Nut M4 4
35 |W01001 5 M4 Washer M4 4
36 |40701364 AL R AR Fixing plate 1
37 40730008 T SDA32x10 Cylinder ADA32x10 1
38 |S05071 7S IRET M6x20 Screw M6x20 4
39 40736008 L 04 Connector ®4 2
40  [4070134700 5 2 Presser foot unit 1
41 |40715304 R4 Needle plate bar 1
42 (40715303 RS 3w Lengthen needle plate 1
43 |40701378 W e A% I3 4 Sensor copper sheet 1
44 [S05052 W 7S A IBET M3x10 Screw M3x10 1
45 10122005 T Oil steal 1

14




)\ = 2 BT
AUTOMATIC PLACKET

Group8| COVER CONNECTION PARTS |"Sehine macne

15




J\. R4 / COVER CONNECTION PARTS

}if SAI{q:CiDE 24 HR NAME OF PARTS QT%
1 40701323 | HR Cover 1
2 40712301 |45 AR Right andle plate 1
3 40712302 |/ ffHR Left andle plate 1
4 40712304  |EEBOEREKIRFT Cover connection long screw 1
5 407830002  (THHSHR%E] Top screw 4
6 40712305 | aG BOEHLHTERAT Cover connection front screw 2
7 40712306  |FG O R IR AT Cover connection short screw 1
8 40712307  |[IEFF screw 1

1




Group 9

LR 25 LA

MOTOR DRIVER PARTS

SEREIN
AUTOMATIC PLACKET
SETTING MACHINE

17




Jus HBALFEZE 44/ MOTOR DRIVER PARTS

o o .
}j; < A:’tFCj(:T)DE b NAME OF PARTS ff{
1 40733003 HL ML Motor 1
2 40701349 F LA Motor connection plate 1
31805085 PN FIRE] M6x15 Screw M6x15 4

4 140735008 T5x16 [A257F 150cm  |T5x16 belt-150cm 1.5m
5 14073501800  |[UKBhEE Drive pulley 1
6 140701011 e H Clamp 2
7 1805061 7S AIBRE] M4x15 Screw M4x15 2
8 40735004 i Pulley 1
9 40724001 Hh K Ball bearing 2
10 (40726301 Gzt et Wheel pin 1
11 [407N01004 H iR B M8 Nut M8 1
121805071 7N AIRE] M6x20 Screw M6x20 2
13 |S10008 W NF S EIZET M4x6  [Screw M4x6 2
14 |[W01001 A M4 Washer M4 2
15 40735003 [EEZ Pulley 1

1




+

Groupl0

B X AR B

ASSIST EQUIPMENT PARTS

B HTELELIN
AUTOMATIC PLACKET
SETTING MACHINE

19




+ . B AR B/ ASSIST EQUIPMENT PARTS

g

5

=R

o | sapconE 2k NAME OF PATS Qi
1 140732358 7 Holder 1
2 140701041 el Fixed plate 3
3 140730020 WoesT Laser 3
4 |s05061 N FAIBET Mdx15 Screw M4x15 3
5 1805063 N FIZET M4x25 Screw M4x25 3
6 407830033 SCHRA Holder 3
7 140701126 S a Holder 3
8 IN01012 21 M6 Nut M6 3
9  [S10008 W NF S EIRET M4x6  [Screw M4x6 6
10 14073233800  |fi Kl En 4Lt Fabric box unit 1
11 140732350 ikl &k Fabric box unit connection plate 2
12 IN01009 PREEMI10 Mut M10 2
13 140732348 ikl S A Fabric box stand bar 2
14 1407804001 TAUTSKIBET 4x16 Screw M4x16 11
15 140732342 L - Steel plate 1
161510008 NS ST IBET M4x6  Screw M4x6 4
17 140732349 Tkl £ ] o B Fabric box fixed plate )
18 14073232400  [WLHE/NALF Rock unit 1
19 1L02018 SRS HIEEET M10x20  [Screw M10x20 3

20




+_

Groupll

HeB AR AL

STACKER PARTS

e3=by Wk L]
AUTOMATIC PLACKET
SETTING MACHINE

21




+—. HES AT / STACKER PARTS

g

5

=R

o, | sapcobe e NAME OF PARTS Qi
1 40701360 iR Stacker board 1
2 40712303  MEBHLEHL Stacker trestle connection plate 1
3 40701328 | HES BEE R R AR Stacker trestle connection plate cover | 2
4 S05034  [MR%] M5x15 Screw 5x15 8
5 40722035 [ Stacker foam rubber 1
6 40701361 | H 4 Down frame 1
7 40701362 /K-S HE Level frame 1
8 4070136200 | 254111 Stacker unit 1

22




B EREG
AUTOMATIC PLACKET

SETTING MACHINE

B B AR

+=

Groupl2| CONTROL PANEL ASSEMBLY

23



+ =, EoRBEEME / CONTROL PANEL ASSEMBLY

g

5

=R

O, SAP CODE Fg s NAME OF PARTS Qi
1 140701095 R Holder 1
2 40701094 etk Bracket 1
3 140730044 T Control panel box 1
4 1805064 24T M4x30 Screw M4x30 2
5 1505073 I2ET M6x40 Screw M6x40 1
6 |l407N01003  [HEEE M6 Nut M6 1
7 W01003 H M6 Washer M6 1
8 140730033 el Control panel 1
9 160900005 AT B AR Control board 1
10 162300006 3 58] b e Control panel keyboard 1

24




OOO \

R FRELN
AUTOMATIC PLACKET

SETTING MACHINE

PR
CONTROL BOX

+=

Groupl3

25



+=. ¥4 / CONTROL BOX

To% S AfﬁiDE EAy NAME OF PARTS QT%
I 161301008 F4 s HE Power supply 2
2 160900006 NALHLHEL BB AR Control board 1
3 161909007 PR Y 25 2% i Power connection plug 1
4140733003 |750W HLHLIK B B8 750W motor driver 1
5 140733005  |[400W HLHLIKZh 2% 400W motor driver 1

26




T 1Y

Groupl 4

FEL R 1 A1 1
VALVES

S8 NEEG
AUTOMAT G PLACKET
SETTING MACHINE

27




+ VY. HRiEAE / VALVES

?o% S AlfFf(l)DE K NAME OF PARTS ﬁgf
1 4073001300 | Haf% 1 Selenoit Valve 3
2140730085 |4 SRR Base plate 1
3140730031  |HLmAIE 6B Cover plate 1
4 140736015  [UEHESK Gas—type fitting 1
5 1505062 H2ET M4%20 Screw M4%20 6
6 14073000400 |/ FRLI IR Valve 1
7 40736018  [UEHESK Gas—type fitting 2
8 140730050  |[fkiEkdS Sensor 1
9 140730053 |kl Sensor 1
101505052 B2ET M3x10 Screw M3%10 2
11 Mo711005 Pt Chain 1
121505058 H2ET M4x10 Screw M4*10 2

28




9 H B Mt

T TR T8 E

32

38

15

50

THh

Groupl5

f &R A R
GRID&STRIP (OPTIONAL)

ERATREDN
AUTOMATIC PLACKET
SETTING MACHINE

29




+H . XFEARETA GEMAE) / GRID&STRIP(OPTIONAL)

5

s E S NAME OF PARTS -
NO. SAP CODE QTY
1 N01013 MLk M16 Nut M16 1
2 01018 HM16 Washer M16 1
3 140702313  |SCHEFT Holder 1
4 |40702315  |CHF Holder 1
5 140712309  |ZEEHE Frame 2
6 1505067 25T M5%10 Screw M5x10 16
7 W01009 M5 Washer M5 14
8 140701384 | HLZHk Cylinder holder 1
9 40730087  |HL Cylinder 1
10 140709309 [t Connect holder 1
11140709310  [HATHR 6mm Press foot 6mm 1

40709311 JEATER 25mm Press foot 25mm 1

40709312 AT 30mm Press foot 30mm 1

40709313 AT 38mm Press foot 38mm 1

40709314 JEATER 45mm Press foot 45mm 1

40709315 JEATE 60mm Press foot 60mm 1
121505085 B2ET M5x15 Screw M5x15 6
13 Mo702314  [R%h Shaft 1
14112927018  |33% Spring 1
15 140729001 K% Circlip 1
16 40704301  [CEEME Shaft bushing 1
17140701386  [%c%%)% B #F Holder B 1
18 Wo1016 A M12 Washer M12 1
19 |L02022 2AT M12x30 Screw M12x30 1
20 140712308  |#itR Cover 1
21 140701385 |2k AT Holder A 1
221510006 BRE] M5x6 Screw M5x6 1
231510009 H24T M6x8 Screw M6x8 2
24140723001  |[HATS Sponge rubber 1

30




